



CERTIFICATE OF ANALYSIS

Product Name : NIKKA T9
Batch/Lot No. : 190115
Formula : $[\text{CH}_3(\text{CH}_2)_3\text{CH}(\text{C}_2\text{H}_5)\text{COO}]_2.\text{Sn}$
Cas No : 301-10-0
Date Of Product : Jul 15,2020

NO.	ITEM TEST	UNITS	SPECIFICATION	RESULT
1.	Appearance	-	Light yellowLiquid	Light yellow liquid
2.	Colour No.(Gardoner No)	Gardner	max No. 3	No.1
3.	Sn ²⁺	wt %	27.0 – 29.0	27.7
4.	Sn	wt %	28.0 – 30.0	28.5
5.	Sn ²⁺ /Total Sn	wt %	96.5 – 100.0	98.5
6.	Viscosity @ 25 °C	cps	max 450	275
7.	Specific gravity @ 25 °C	-	~ 1.254	1.254

Remark :

This Certificate refers to COA maker

PT. Pancasakti Putra Kencana



SUDIRO S.Si.
Quality Control